FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125D

<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHZz)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR401125D

<802.11ac VHT160>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5) [ Maximum Power Density Plot Trace 2 (Ant 6)
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125D

<802.11be EHT20>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.
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Maximum Power Density Plot Trace 2 (Ant 6)
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Maximum Power Density Plot Trace 4 (Ant 8)
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125D

<802.11be EHT40>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 6)
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Maximum Power Density Plot Trace 4 (Ant 8)
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125D

<802.11be EHT80>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 6)
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Maximum Power Density Plot Trace 3 (Ant 7)

Maximum Power Density Plot Trace 4 (Ant 8)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR401125D

<802.11be EHT160>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5) [ Maximum Power Density Plot Trace 2 (Ant 6)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR401125D

<Ngs = 2>

Test Result of Power Spectral Density
<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125D

<802.11ac VHT40>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 1 (Ant 6)
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Maximum Power Density Plot Trace 4 (Ant 8)
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125D

<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 1 (Ant 6)
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Maximum Power Density Plot Trace 1 (Ant 7)

Maximum Power Density Plot Trace 4 (Ant 8)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR401125D

<802.11ac VHT160>

Maximum Power Density Plot (dBm/MHZz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5) [ Maximum Power Density Plot Trace 1 (Ant 6)
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Center: 5,250 GHz Span: 240,000 MHz Center: 5.250 GHz Span: 240,000 MHz
Ver 1.1(20240823) 20250115 11:16:58 Ver 1.1(20240823) 20250115 1L17:47
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SPORTON LAB.
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<802.11be EHT20>

Maximum Power Density Plot (dBm/MHZz)

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold

RefLevel: 30.00dBm
At 2008

Dector:  RMS

SWT: 0.020s

Ant1Offset:24.60d8
Ant2 Offset:24.60d8
Ant3 Offset:24.60d8
Ant4 Offset:24.60d8

>0 MK

M1
Freq: 5.237 GHz

Level: 16.856 dBm

Center: 5.240 GHz
Wer 1.1(20240823)

Span: 50.000 MHz
2025-01-06 19:34:49

Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 1 (Ant 6)

Offset:24.60d8
RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: MaxHold ~ SWT: 0.020s

RefLevel: 30.00d8m
At 20dB

Dector:  RMS

MK1
Fr 237GHz
Level: 10,959 dBm

15 MK1

-100
Center: 5.240 GHz
Ver 1.1(20240823)

Span: 50.000 MHz
2025-01-05 19:34:02

Offset:24.60d8
RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold  SWT: 0.020s

Ref Lavel: 30.00d8m
At 20dB

Dector:  RMS

MK1
Freg: 5.238 GHz

i MK1 Level: 11.855 dBm

-100
Center: 5.240 GHz
Ver 1.1(20240823)

Span: 50.000 MHz
2025-01-06 19:34:15

Maximum Power Density Plot Trace 1 (Ant 7)

Maximum Power Density Plot Trace 4 (Ant 8)

Offset:24.60d8
RBW: 1.00 MHz
VBW: 300 MHz
Trace: MaxHold  SWT.0.020s

Ref Level: 30.00d8m
At 20dB

Dector.  RMS

MK1
= MK1 Freq: 5.231GHz
b Level: 11.662 dBm

-100
Center: 5.240 GHz
Ver 1.1(20240823)

Span: 50.000 MHz
2025-01-06 19:34:35

Offset:24.6008
RBW: 1.00 MHz
VBW: 300 MHz
Trace: MaxHold  SWT. 0.020s

Ref Level: 30.00d8m
At 20dB

Dector. RMS

MKL
20 Freq: 5.247 GHz
e MK1 Level: 10.810 dBm

-100
Center: 5.240 GHz
Ver 1,1(20240823)

Span: 50.000 MHz
2025-01-06 19:34:46

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<802.11be EHT40>

Maximum Power Density Plot (dBm/MHZz)

RBW: 1.00 MHz

RefLevel: 30.00dBm
At 2008 VBW: 3.00 MHz

Dector:  RMS

Trace: MaxHold  SWT: 0.020s

Ant1Offset:24.60d8
Ant2 Offset:24.60d8
Ant3 Offset:24.60d8
Ant4 Offset:24.60d8

>0 MK

M1
Freq: 5.216 GHz
Level: 16.853 dBm

Center: 5.230 GHz
Wer 1.1(20240823)

Span: 100.000 MHz
2025-01-07 17:10:48

Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 1 (Ant 6)

Offset:24.60d8
RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: MaxHold ~ SWT: 0.020s

RefLevel: 30.00d8m
At 20dB

Dector:  RMS

MK1
= MK1 Freq: 5.218 GHz
= Level: 11,313 dBm

-100
Center: 5.230 GHz
Ver 1.1(20240823)

Span: 100.000 MHz
2025-01-07 17:09:28

Offset:24.60d8
RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold  SWT: 0.020s

Ref Lavel: 30.00d8m
At 20dB

Dector:  RMS

MKL
20 it Freq: 5.227GHz
15 " Level: 11.329 dBm

-100
Center: 5.230 GHz
Ver 1.1(20240823)

Span: 100.000 MHz
2025-01-07 17:09:43

Maximum Power Density Plot Trace 1 (Ant 7)

Maximum Power Density Plot Trace 4 (Ant 8)

Offset:24.60d8
RBW: 1.00 MHz
VBW: 300 MHz
Trace: MaxHold  SWT.0.020s

Ref Level: 30.00d8m
At 20dB

Dector.  RMS

MK1
= MK1 Freq: 5.218 GHz
= Level: 11.329 dBm

-100
Center: 5.230 GHz
Ver 1.1(20240823)

Span: 100.000 MHz
2025-01-07 17:10:08

Offset:24.6008
RBW: 1.00 MHz
VBW: 300 MHz
Trace: MaxHold  SWT. 0.020s

Ref Level: 30.00d8m
At 20dB

Dector. RMS

MK1
20 Freq: 5.217 GHz
15 MK Level: 10,525 dEm

-100
Center: 5.230 GHz
Ver 1,1(20240823)

Span: 100,000 MHz
2025-01-07 17:10:44

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<802.11be EHT80>

Maximum Power Density Plot (dBm/MHZz)

RefLevel: 30.00dBm
At 2008

Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold

SWT: 0.020s

Ant1Offset:24.60d8
Ant2 Offset:24.60d8
Ant3 Offset:24.60d8
Ant4 Offset:24.60d8

Mic1

M1
Freq: 5.187 GHz
Level: 13.219 dBm

Center: 5.210 GHz
Wer 1.1(20240823)

Span: 120.000 MHz
2025-01-14 15:03:10

Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 1 (Ant 6)

Offset:24.60d8
RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: MaxHold ~ SWT: 0.020s

RefLevel: 30.00d8m
At 20dB

Dector:  RMS

MK1

-100
Center: 5.210 GHz
Ver 1.1(20240823)

Span: 120.000 MHz
2025-01-14 15:00:08

Ref Lavel: 30.00d8m
At 20dB

Dector:  RMS

Offset:24.60d8
RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold  SWT: 0.020s

MK1
Freg: 5.184GHz
MK1 Level: 8.338 dBm

-100
Center: 5.210 GHz
Ver 1.1(20240823)

Span: 120.000 MHz
2025-01-14 15:01:20

Maximum Power Density Plot Trace 1 (Ant 7)

Maximum Power Density Plot Trace 4 (Ant 8)

Offset:24.60d8
RBW: 1.00 MHz
VBW: 300 MHz
Trace: MaxHold  SWT.0.020s

Ref Level: 30.00d8m
At 20dB

Dector.  RMS

MK1
Freq: 5,182 GHz
% MK1 Level: 6,678 dBm
10 M

-100
Center: 5.210 GHz
Ver 1.1(20240823)

Span: 120.000 MHz
2025-01-14 15:02:28

Ref Level: 30.00d8m
At 20dB

Dector. RMS

Offset:24.6008
RBW: 1.00 MHz
VBW: 300 MHz
Trace: MaxHold  SWT. 0.020s

-100

MKL
Freg: 5,187 GHz
MK1 Level: 7.611 dBm

Center: 5.210 GHz
Ver 1,1(20240823)

Span: 120.000 MHz
2025-01-14 15:02:57

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A2-2190f 20



ssamonas. FCC RADIO TEST REPORT Report No. : FR401125D

<802.11be EHT160>

Maximum Power Density Plot (dBm/MHZz)

Ant1Offset:24.60d8

RefLevel: 30.00a8m RBW: 1.00 MHz Ant2 Offset:24,60d8

At 2048 WBW: 3.00 MHz Ant3 Offset:24.60dB
g Dsstor RMS Trace: MaxHold  SWT: 0.020s Anta Offcet:24.60d8
25 MK1
= MK1 Freq: 5.181 GHz
1s Level: 13.834 dBm

Center: 5.250 GHz Span: 240.000 MHz
ver 1,1(20240823) 2025-01-14 16:51:35

Remark: The test plot is showing a bin by bin combined result mathematically adds four traces.

Maximum Power Density Plot Trace 1 (Ant 5) [ Maximum Power Density Plot Trace 1 (Ant 6)

Offset:24.60d8 Offset;24.60d8
Ref Level: 30.00dBm RBW: 1.00 MHz Ref Level: 30.00dBm RBW: 1.00 MHz
At 2048 VBW: 3.00 Mz Al 2048 VBW: 3.00 Mz
@ Dector:  RMS Trace: MaxHold  SWT:0.020s SDDECAGV RMS Trace: MaxHold  SWT: 0.020s
25 25
20 20
E ML . 13 MK
5 5
0 0
5 -5
10 10
15 15
20 20
25 25
30 30
35 35
40 40
45 45
50 50
55 55
60 50
65 65
70 70
75 75
80 80
85 85
0 90
95 95
-100 -100
Center: 5,250 GHz Span: 240,000 MHz Center: 5.250 GHz Span: 240,000 MHz
Ver 1.1(20240823) 2025-01-14 16:49:01 Ver 1.1{20240823) 2025-01-14 16:49:40

Maximum Power Density Plot Trace 1 (Ant 7) | Maximum Power Density Plot Trace 4 (Ant 8)

Offset:24.60d8 Offset:24.60dB
RefLevel: 30.00dBm RBW: 1.00 MHz Ref Level: 30.00dBm RBW-: 1.00 MHz
At 2048 VBW- 300 MHz Al 2008 VBW- 300 MHz
gD RS Trace: MaxHold  SWT:0.020s Jo Do RS Trace: MaxHold  SWT. 0.020s
Z MK1 & MK1
ig Freq: 5.178 GHz ig Freq: 5.1816GHz
b VKL Level: 3,249 dBm 15 MKL Level: 8.606 dBm
5 5
0 [
5 -5
10 10
15 15
20 20
25 25
20 30
35 35
40 40
45 45
50 50
55 55
60 50
65 65
70 70
75 75
80 80
85 85
20 20
o5 o5
-100 -100
Center: 5,250 GHz Span: 240,000 MHz Center: 5.250 GHz Span: 240,000 MHz
Ver 1.1(20240823) 20250114 16:50:47 Ver 1.1(20240823) 20250114 16:58:31
TEL: 886-3-327-0868 Page Number 1 A2 -2200f 20
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number : BlofB3
FAX: 886-3-327-0855



Report No. : FR401125D

EUT Information

Report NO : 401125
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
= P art 158 _ICSE-003-Ave. LimitatMaih Po
_E 50* s - Partil? ;b ICiS J-AvVEe L atiMa C
o) SR . i
s te
[
= so0r®
¢ <
30T o
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 36.07 55.88 19.81 | L1 OFF 19.8
0.152250 48.55 65.88 17.33 | L1 OFF 19.8
0.168000 28.51 55.06 26.55 | L1 OFF 19.8
0.168000 44.95 65.06 20.11 | L1 OFF 19.8
0.210750 28.78 53.18 2440 | L1 OFF 19.8
0.210750 41.14 63.18 22.04 | L1 OFF 19.8
0.249000 27.30 51.79 24.49 | L1 OFF 19.8
0.249000 35.37 61.79 26.42 | L1 OFF 19.8
0.453750 27.27 46.81 1954 | L1 OFF 19.8
0.453750 34.02 56.81 22.79 | L1 OFF 19.8
7.777500 25.99 50.00 2401 | L1 OFF 20.2
7.777500 27.53 60.00 3247 | L1 OFF 20.2
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EUT Information

Report No. : FR401125D

Report NO : 401125
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
© i, .
£ 5 i, Parti13B_ICSE-003-Av. e LimmitatiMain Po
T S i i
& 4
- 40t ¢
S *
30T &
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 36.70 55.88 19.18 | N OFF 19.8
0.152250 49.18 65.88 16.70 | N OFF 19.8
0.168000 27.86 55.06 27.20 | N OFF 19.8
0.168000 44.60 65.06 20.46 | N OFF 19.8
0.206250 26.57 53.36 26.79 | N OFF 19.8
0.206250 39.27 63.36 24.09 | N OFF 19.8
0.251250 27.48 51.72 24.24 | N OFF 19.8
0.251250 35.41 61.72 26.31 | N OFF 19.8
0.456000 28.45 46.77 18.32 | N OFF 19.8
0.456000 35.21 56.77 21.56 | N OFF 19.8
7.527750 26.89 50.00 23.11 | N OFF 20.2
7.527750 28.89 60.00 31.11 | N OFF 20.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Appendix C. Radiated Spurious Emission Test Data

Temperature : 19.2~21.7°C
Test Engineer : Bigshow Wang, Quentin Liu and Sam Pan
Relative Humidity : 64.9~71.1%
Note symbol
-L | Low channel location
-R | High channel location

<CDD Mode>

<Ng = 1>

C1-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate

Mode 1 U-NII-1 5.15-5.25 | Ant5+6+7+8 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 | Ant5+6+7+8 802.11a 40 5200 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 | Ant5+6+7+8 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 5.15-5.25 | Ant5+6+7+8 | 802.11be EHT20 36 5180 MCSO0 @ FullRU -
Mode 5 U-NII-1 5.15-5.25 | Ant5+6+7+8 | 802.11be EHT20 40 5200 MCSO0 @ FullRU -
Mode 6 U-NII-1 5.15-5.25 | Ant5+6+7+8 | 802.11be EHT20 48 5240 MCSO0 @ FullRU -
Mode 7 U-NII-1 5.15-5.25 | Ant5+6+7+8 | 802.11be EHT40 38 5190 MCSO0 @ FullRU -
Mode 8 U-NII-1 5.15-5.25 | Ant5+6+7+8 | 802.11be EHT40 46 5230 MCSO0 @ FullRU -
Mode 9 U-NII-1 5.15-5.25 | Ant5+6+7+8 | 802.11be EHT80 42 5210 MCSO0 @ FullRU -
Mode 10 = U-NII-2A | 5.25-5.35 | Ant 5+6+7+8 802.11a 52 5260 6Mbps - -
Mode 11 = U-NII-2A = 5.25-5.35 | Ant 5+6+7+8 802.11a 60 5300 6Mbps - -
Mode 12 = U-NII-2A | 5.25-5.35 | Ant 5+6+7+8 802.11a 64 5320 6Mbps - -
Mode 13 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 | 802.11be EHT20 52 5260 MCSO0 @ FullRU -
Mode 14 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 | 802.11be EHT20 60 5300 MCSO0 @ FullRU -
Mode 15 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 | 802.11be EHT20 64 5320 MCSO0 @ FullRU -
Mode 16 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 | 802.11be EHT40 54 5270 MCSO0 @ FullRU -
Mode 17 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 | 802.11be EHT40 62 5310 MCSO0 @ FullRU -
Mode 18 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 | 802.11be EHT80 58 5290 MCSO0 @ FullRU -
Mode 19 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 | 802.11be EHT160 50 5250 MCSO0 @ FullRU -

TEL: 886-3-327-0868 Page Number :Cl-10f213

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR401125D
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 20 U-NII-1 5.15-5.25 | Ant5+6+7+8 @ 802.11be EHT20 44 5220 MCSO | FullRU -
Mode 21 U-NII-1 5.15-5.25  Ant 5+6+7+8 802.11a 44 5220 6Mbps - -
Mode 22 | U-NII-2C | 5.47-5.725 | Ant 5+6+7+8 802.11a 100 5500 6Mbps - -
Mode 23 | U-NII-2C | 5.47-5.725 @ Ant 5+6+7+8 802.11a 116 5580 6Mbps - -
Mode 24 | U-NII-2C | 5.47-5.725 | Ant 5+6+7+8 802.11a 140 5700 6Mbps - -
Mode 25 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 = 802.11be EHT20 100 5500 MCSO | FullRU -
Mode 26 = U-NII-2C | 5.47-5.725 | Ant5+6+7+8 @ 802.11be EHT20 116 5580 MCSO | FullRU -
Mode 27 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 @ 802.11be EHT20 140 5700 MCSO | FullRU -
Mode 28 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 = 802.11be EHT40 102 5510 MCSO | FullRU -
Mode 29 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 @ 802.11be EHT40 110 5550 MCSO | FullRU -
Mode 30 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 @ 802.11be EHT40 134 5670 MCSO | FullRU -
Mode 31 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 @ 802.11be EHT80 106 5530 MCSO | FullRU -
Mode 32 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 @ 802.11be EHT80 122 5610 MCSO | FullRU -
Mode 33 | U-NII-2C | 5.47-5.725 | Ant5+6+7+8 @ 802.11be EHT160 114 5570 MCSO | FullRU -
Mode 34 | U-NII-2C | 5.47-5.725 | Ant 5+6+7+8 802.11a 144 5720 6Mbps - -
Mode 35  U-NII-2C | 5.47-5.725 | Ant5+6+7+8 | 802.11be EHT20 144 5720 MCSO @ FullRU -
Mode 36 = U-NII-2C | 5.47-5.725 | Ant5+6+7+8 | 802.11be EHT40 142 5710 MCSO @ FullRU -
Mode 37 = U-NII-2C | 5.47-5.725 | Ant5+6+7+8 | 802.11be EHT80 138 5690 MCSO @ FullRU -
Mode 47 = U-NII-2C | 5.47-5.725 | Ant5+6+7+8 | 802.11be EHT80 106 5530 MCSO @ FullRU SHF
Mode 48 = U-NII-2C | 5.47-5.725 | Ant5+6+7+8 | 802.11be EHT80 106 5530 MCSO @ FullRU LF
TEL: 886-3-327-0868 Page Number : Cl-2o0f213

FAX: 886-3-327-0855
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Report No. : FR401125D

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m)  (dB) Avg.

802.11a 36 | 5149.53 52.54 54.00 -1.46 \% Avg. Pass - Band Edge

! 802.11a 36  10360.00 46.03 68.20 -22.17 H Peak = Pass - Harmonic
802.11a 40 | 5149.94 51.83 54.00 -2.17 \% Avg. Pass - Band Edge

? 802.11a 40 ' 10400.00 42.10 54.00 -11.90 H Avg. Pass - Harmonic
802.11a 48 | 5146.50 48.84 54.00 -5.16 \% Avg. Pass - Band Edge

° 802.11a 48 | 10480.00 46.03 68.20 -22.17 H Peak = Pass - Harmonic
802.11be EHT20 | 36 5147.25 51.33 54.00 -2.67 \% Avg. Pass | FullRU Band Edge

! 802.11be EHT20 @36 @ 10360.00 45.84 68.20 -22.36 H Peak | Pass | FullRU | Harmonic
802.11be EHT20 & 40 5149.94 52.02 54.00 -1.98 \% Avg. Pass | FullRU Band Edge

° 802.11be EHT20 @ 40 @ 10400.00 45.82 68.20 -22.38 \% Peak | Pass | FullRU | Harmonic
802.11be EHT20 | 48 5146.25 48.73 54.00 -5.27 \% Avg. Pass | FullRU Band Edge

° 802.11be EHT20 @ 48 @ 10480.00 45.82 68.20 -22.38 H Peak | Pass | FullRU | Harmonic
802.11be EHT40 | 38 5149.10 53.06 54.00 -0.94 \% Avg. Pass | FullRU Band Edge

! 802.11be EHT40 38 @ 10380.00 44.73 68.20 -23.47 H Peak | Pass | FullRU | Harmonic
802.11be EHT40 @ 46 5149.75 52.77 54.00 -1.23 \% Avg. Pass | FullRU Band Edge

° 802.11be EHT40 | 46 | 10460.00 44.76 68.20 -23.44 H Peak @ Pass | FullRU Harmonic
802.11be EHT80 @ 42 5146.00 52.89 54.00 -1.11 \% Avg. Pass | FullRU Band Edge

° 802.11be EHT80 | 42 | 10420.00 45.42 68.20 -22.78 \% Peak = Pass | FullRU Harmonic
802.11a 52 5351.85 40.20 54.00 -13.80 \% Avg. Pass - Band Edge

10 802.11a 52 | 10520.00 45.11 68.20 -23.09 H Peak | Pass - Harmonic
802.11a 60 5350.18 42.77 54.00 -11.23 \% Avg. Pass - Band Edge

H 802.11a 60 | 15900.00 46.92 74.00 -27.08 \% Peak | Pass - Harmonic
802.11a 64 5360.25 45.28 54.00 -8.72 \% Avg. Pass - Band Edge

2 802.11a 64 | 15960.00 45.72 74.00 -28.28 H Peak | Pass - Harmonic
802.11be EHT20 @ 52 5351.01 41.75 54.00 -12.25 \% Avg. Pass | FullRU Band Edge

1 802.11be EHT20 | 52 | 10520.00 45.93 68.20 -22.27 H Peak @ Pass | FullRU Harmonic
802.11be EHT20 @ 60 5351.71 43.70 54.00 -10.30 \% Avg. Pass | FullRU Band Edge

o 802.11be EHT20 | 60 | 15900.00 46.28 74.00 -27.72 \% Peak @ Pass | FullRU Harmonic
802.11be EHT20 64 5360.55 48.62 54.00 -5.38 \% Avg. Pass | FullRU Band Edge

o 802.11be EHT20 | 64 | 15960.00 45.93 74.00 -28.07 H Peak = Pass | FullRU Harmonic
802.11be EHT40 54 5351.01 45.59 54.00 -8.41 \% Avg. Pass | FullRU Band Edge

10 802.11be EHT40 | 54 | 10540.00 45.20 68.20 -23.00 H Peak = Pass | FullRU Harmonic

TEL: 886-3-327-0868 Page Number : Cl-3o0f213
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Report No. : FR401125D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) | (dB) Avg.

802.11be EHT40 62 | 5350.86 49.66 54.00 -4.34 \% Avg. Pass | FullRU | Band Edge

o 802.11be EHT40 | 62 & 15930.00 46.74 74.00 -27.26 \Y Peak | Pass | FullRU | Harmonic
802.11be EHT80 58 5351.01 53.21 54.00 -0.79 \% Avg. Pass Full RU | Band Edge

1o 802.11be EHT80 | 58 | 10580.00 45.49 68.20 -22.71 \Y Peak | Pass | FullRU | Harmonic
802.11be EHT160 50 5149.82 53.42 54.00 -0.58 \% Avg. Pass Full RU | Band Edge

0 802.11be EHT160 50 @ 10500.00 46.11 68.20 -22.09 H Peak | Pass | FullRU | Harmonic
802.11be EHT20 44 5149.27 53.46 54.00 -0.54 \% Avg. Pass Full RU | Band Edge

20 802.11be EHT20 | 44 | 10440.00 44.92 54.00 -9.08 H Avg. Pass FullRU | Harmonic
802.11a 44 5149.96 53.46 54.00 -0.54 \% Avg. Pass - Band Edge

2t 802.11a 44 | 10440.00 58.33 68.20 -9.87 H Peak | Pass - Harmonic
802.11a 100 5459.44 44.56 54.00 -9.44 \% Avg. Pass - Band Edge

2 802.11a 100 16500.00 46.19 68.20 -22.01 H Peak | Pass - Harmonic
802.11a 116 = 5423.44 38.94 54.00 -15.06 \% Avg. Pass - Band Edge

2 802.11a 116  11160.00 43.21 54.00 -10.79 H Avg. Pass - Harmonic
802.11a 140 5725.18 60.84 68.20 -7.36 \% Peak Pass - Band Edge

2 802.11a 140 | 11400.00 46.34 54.00 -7.66 \% Avg. Pass - Harmonic
802.11be EHT20 = 100 A 5459.92 47.58 54.00 -6.42 \% Avg. Pass Full RU | Band Edge

2 802.11be EHT20 | 100 | 16500.00 46.10 68.20 -22.10 \% Peak Pass Full RU | Harmonic
802.11be EHT20 @ 116 | 5440.00 39.89 54.00 -14.11 \% Avg. Pass Full RU | Band Edge

2 802.11be EHT20 | 116 11160.00 46.14 54.00 -7.86 \% Avg. Pass Full RU | Harmonic
802.11be EHT20 @ 140 @ 5725.18 64.71 68.20 -3.49 \% Peak Pass Full RU | Band Edge

27 802.11be EHT20 | 140 11400.00 47.59 54.00 -6.41 \% Avg. Pass Full RU | Harmonic
802.11be EHT40 @ 102 | 5457.46 47.51 54.00 -6.49 \% Avg. Pass Full RU | Band Edge

28 802.11be EHT40 | 102 | 16530.00 46.46 68.20 -21.74 \% Peak Pass Full RU | Harmonic
802.11be EHT40 @ 110 A 5456.92 44.09 54.00 -9.91 \% Avg. Pass Full RU | Band Edge

29 802.11be EHT40 | 110 11100.00 45.05 54.00 -8.95 \% Avg. Pass FullRU | Harmonic
802.11be EHT40 @ 134  5725.44 66.08 68.20 -2.12 H Peak Pass Full RU | Band Edge

%0 802.11be EHT40 | 134 11340.00 44.09 54.00 -9.91 \% Avg. Pass FullRU | Harmonic
802.11be EHT80 @ 106 | 5456.26 53.89 54.00 -0.11 \% Avg. Pass Full RU | Band Edge

3 802.11be EHT80 | 106 | 16590.00 46.44 68.20 -21.76 \% Peak Pass FullRU | Harmonic
802.11be EHT80 @ 122 | 5759.67 59.82 68.20 -8.38 \% Peak Pass Full RU | Band Edge

% 802.11be EHT80 | 122 | 16830.00 47.15 68.20 -21.05 \% Peak Pass FullRU | Harmonic

TEL: 886-3-327-0868 Page Number : Cl-4o0f213

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11be EHT160 | 114 | 5452.96 46.96 54.00 -7.04 \% Avg. Pass | Full RU Band Edge
% 802.11be EHT160 | 114 16710.00 46.91 68.20 -21.29 \Y, Peak | Pass | FullRU Harmonic
802.11a 144 | 5440.06 39.04 54.00 -14.96 \% Avg. Pass - Band Edge
4 802.11a 144 | 11440.00 44.31 54.00 -9.69 H Avg. Pass - Harmonic
802.11be EHT20 @ 144 | 5440.06 39.59 54.00 -14.41 \% Avg. Pass | Full RU Band Edge
% 802.11be EHT20 | 144 | 11440.00 44.23 54.00 -9.77 \% Avg. Pass | FullRU Harmonic
802.11be EHT40 @ 142 | 5440.06 40.14 54.00 -13.86 \% Avg. Pass | Full RU Band Edge
% 802.11be EHT40 142 11420.00 43.24 54.00 -10.76 H Avg. Pass | Full RU | Harmonic
802.11be EHT80 @ 138 | 5450.32 40.98 54.00 -13.02 \% Avg. Pass | Full RU Band Edge
37 802.11be EHT80 138 | 17070.00 47.49 68.20 -20.71 H Peak Pass | Full RU | Harmonic
47 SHF 106 | 20705.80 43.00 54.00 -11.00 H Avg. Pass - SHF
48 LF 106 63.95 32.58 40.00 -7.42 \% QP Pass - LF
TEL: 886-3-327-0868 Page Number : Cl-50f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, Wl 105,
10! \f 10!
75 875
o “/ e T T BT e e B EAK)
1 J)
& A il * ot it
A ot
w i : I Al
k) Boft ol b
17! E
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.77 57.91 74.60 -16.89 52.65 33.20 @8.41 36.35 0.0@ 460 78 PEAK 1 5188.80 112.56 ------ ------ 187.39 33.07 B.44 36.34 0.0 400 78 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
0.0 70.0
/\/ AVG_54
Rl L.
/\/‘ ]
340 340
e —
17! E
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514991 49.46 54.60 -4.54 44.20 33.20 8.41 36.35 .08 460 78 AVERAGE 1 5158.00 165.93 ------ ------ 108.76 33.07 8.4 36.34 0.0 400 78 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :Cl-60f213




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 wa 105
W
75 v 875
700 ] M 1t | S B B S [ U [ EAKUNI!
#
52. ™ - 52. gt || Ay i
P -~ VS API N ek
30 %0 Wttt
17! E
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.72 63.09 74.60 -18.91 57.83 3320 @8.41 36.35 .8 155 22 PEAK 1 5188.80 113.91 ------ ------ 188.76 33.05 8.4 36.34 0.0 155 22 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 g 105
75 875
0.0 70.0
/ AVG_54
Rl L.
30 Sl 30 "
P ey
17! E
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.53 5254 54.60 -1.46 47.28 3320 &8.41 36.35 .8 155 22 AVERAGE 1 5158.00 168.58 ------ ------ 183.43 33.5 8.4 36.34 0.0e 155 22 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl-70f213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 7 ; 525 7
L o s ot ol At R R e e it
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 10360.08 46.63 68.20 -22.17 53.55 38.60 11.94 58.94 0.88 - -- PEAK 1 1030.08 45.77 68.20 -22.43 53.29 38.60 11.94 58.94 0.8 - -- PEAK
2 15540.08 46.33 74.00 -27.67 56.91 38.86 15.82 58.55 0.89 - -- PEAK 1 15540.08 46.57 74.00 -27.43 51.15 38.86 15.82 58.55 @.89 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 Cl1-80f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
14‘“|L¢z\vtal{|m||\.n|n) meeI{dBnWm)
105 125
i85 85
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
14‘“|L¢z\vtal{|m||\.n|n) meeI{dBnWm)
105 125
i85 85
100 00
17.7G AVG 54 NG 54
525 525
~18G IEAMMMM%MMMMMM J:HWM”WMM"MMMMM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :Cl-90f213



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 A 105
75 875
700 1t | S B B S [ U 1M EAKUNI!
1WM
52! hed 52!
A bt o i o st ol Mo
50 35,0 Ssmbtsn eyt
17! E
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.94 55.43 74.60 -18.57 50.17 33.20 G8.41 36.35 Q.08 460 262 PEAK 1 5208.00 113.48 ------ ------ 188.35 33.82 B8.45 36.34 0.0 460 262 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 / 875
0.0 70.0
ﬁ/ AVG_54
Rl L.
340 340 i
17! E
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.10 46.85 54.80 -7.15 41,59 33.20 8.41 36.35 Q.08 460 262 AVERAGE 1 5208.00 167.85 ------ ------ 182.74 33.08 B.45 36.34 0.00 400 262 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1l-100f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

i )

PEAK_BE 74

Peak

Blank

5190 5244, 5208, 5352,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5355.78 50.63 74.80 -23.37 45.48 32.89 8.57 36.31 Q.08 460 262 PEAK

. Level (dBuVim)

\\/\ AVG_BE_54
52!

— . -~
35,

Avg Blank

5190 5244, 5352, 5406. 5460

5208,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:2.510kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535254 42,31 54.60 -11.69 37.16 32.89 8.57 36.31 Q.08 480 262 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C1l-11o0f213
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No.

: FR401125D

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
M\
10! Y 10!
75 875
700 3 WW/ [Tt | S B N e [ U [ EAKUNI!
52, f w 52,
A A ——
i Bl T Tt i et
2 D T it bt
17! E
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.57 62.28 74.60 -11.72 57.02 33.20 @8.41 36.35 0.8 2600 14 PEAK 1 5208.00 115.00 ------ ------ 109.89 33.08 B8.45 36.34 0.00 200 14 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, “W” 105,
75 j 875
0.0 70.0
’VJ AG_54
Rl L.
— w/j et ]
340 340
P ——
17! E
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.94 51.83 54.80 -2.17 46.57 33.20 8.41 36.35 0.8 200 14 AVERAGE 1 5208.00 110.86 ------ ------ 104.93 33.02 B8.45 36.34 0.0 200 14 AVERAGE
TEL: 886-3-327-0868 Page Number 1 Cl-120f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
s |
1050041 \
75
PEAK_BE 74,
. ]
00 W
% 1
% s T A st e
3,
17!
Peak Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5364.69 52.79 74.60 -21.21 47.65 32.87 8.58 36.31 0.p@ 2600 14 PEAK
o Level {dBuVim)
1225
1050 Wﬂ\
75
0.0 \
AVG_BE 54
2 1
e —r e e |
3,
17!
Avg Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5366.58 44.38 54.60 -9.78 39.16 32.87 8.58 36.31 0.8 2600 14 AVERAGE
TEL: 886-3-327-0868 Page Number 1 Cl-130f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1oLevel(dBuim) gl eBum)
1225 1225
1050 1050
675 85
EAK(UNI)
[(11 I N ] — [ B e B LN ] — EAK(UI’@
1 AVG_54) NG 54
A , - P " s - -
- o wiel, TROYTPLA
a0l et A g o v
0 30
Peak -
: 115
Avg
7000 9200, 11400, 13600. 15800, 18000
requency (M2 100 . 400, 13610 15800 18000
Frequency (MHz)
Site + @3CHIS-HY .
Condition: PEAK(UNII) 3n BBHA 5129 D_91200-02294 HORIZONTAL site : G3CHLS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamy  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg - . .
1 l1p4ee.08 52.73 68.20 -15.47 6@.23 38.60 11.96 58.94 @.88 100 13 PEAK Mz dBuv/m dBuv/m 8 dBuw dB/m a8 [::] 1] m deg
2 lodee.ee 42.10 54.00 -11.9 49.60 38.68 11.96 58.94 0.8 109 13 AVERAGE 1 10400.00 47.12 68.20 -21.88 54.62 38.60 11.95 58.94 0.8 - -- PEAK
3 15600.08 45.93 74.00 -28.87 50.54 38.8@ 15.86 58.58 @.91 - -~ PEAK 2 15600.08 46.63 74.08 -27.97 50.64 38.8@ 15.86 58.58 @.91 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 Cl-140f213

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
14.47G A6 54 AVG 54
55 55
~14.5G
0 e e 30
Av
9 115 115
141 1476, 14482, 14488, 1494, 14500 14mn 1476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Ste : BOHISHY Ste: BHISH
Condition: AVG 54 3n BBHA 9120 D 91200-82034 HORTZONTAL Condition: AVG 54 3 BBHA 9120 D 91200-82034 VERTICAL
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
17.7G A6 54 AVG 54
55 55
~18G “l [ S N D S S P o S 50 [ S [ R P S
Av
9 115 115

17700 17780, 17820, 17880, 17940,
Frequency (MHz)

Site & O3CHIS-HY
Condition: AVG 54 3n BBHA 9120 D 91260-B2294 HORIZONTAL

17700 17760, 17820, 17880, 17940,
Frequency (MHz)

Site ¢ O3CHIS-HY
Condition: AVG 54 3n BBRA 9120 0 91260-B2294 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Cl-150f213




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 q
10! ¥ 10!
75 875
0 I T e I e T I N AR
52, - Mw . 5! et \:}w
el bt . o A ¥
a ' " a5 oo sunsmatrttsgtesct ot
17! E
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5150.00 50.48 74.60 -23.60 45.14 3320 8.41 36.35 .08 360 92 PEAK 1 5248.00 115.16 ------ ------ lle.00 33.08 B8.49 3633 0.00 300 92 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, V’\ 105,
75 / 875
0.0 W 70.0
/w/ AVG_54
Rl L.
hv 4
1»/*/\"‘ R R—
340 34 E——
17! E
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5147.00 42.48 54.60 -11.60 37.15 3319 @8.41 36.35 0.8 360 92 AVERAGE 1 5248.00 109,65 ------ ------ 1p4.49 33.08 B8.49 3633 0.0 300 92 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1l-160f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

eV
sl [

975l Al

% PEAK_BE 74
1

T bt A [ Nongobitotesdf i i

Peak

Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 540112 53.78 74.60 -20.30 48.59 32.80 &8.61 36.30 0.8 360 92 PEAK

. Level (dBuVim)

105, !
10¢

o |

52 I AVG_BE_54

350

Avg Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:2.510kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 540112 45.85 54.60 -8.95 39.94 32.80 &8.61 36.30 0.0 360 92 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C1l-17of 213
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
700 ; W f',/ 1t o | S B B [ U Lﬁ EAKUNI
52, H 52, ",
ottt bbbl HWW"«M A
10 35,01 et b
17! E
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5145.25 59.93 74.60 -14.87 54.69 3318 8.41 36.35 0.8 200 185 PEAK 1 5248.00 116.49 ------ ------ 11.33 33.08 B8.49 36.33 0.0 200 185 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, W 105,
10! } V4 10!
075 S 075
0.0 / 70.0
\ AVG_54
52, t /"w/-\/ 52, M =
/—"Jm __/‘/ M
3, 3,
350 350 ——
17! E
Avg
5000 5050, 5100, 5150, 5200. 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.50 48.84 54.80 -5.16 43.59 3319 8.41 36.35 0.8 200 185 AVERAGE 1 5248.00 110.12 ------ ------ 104.97 33.08 B8.48 36.33 0.0 200 185 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : Cl-180f213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical

Fundamental

. Level (dBuVim)

' U\J‘ PEAK_BE 74
0 i)
A MM i

350

Peak

Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9126D-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5399.97 56.56 74.60 -17.44 51.45 32.80 G8.61 36.30 0.8 200 185 PEAK

. Level (dBuVim)

0 N

AVG_BE_54
52!

350

Avg Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 9129 D_9120D-82294 VERTICAL
+ RB:1060.080kHz VBW:2.510kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5399.97 48.25 54.80 -5.75 43.14 32.80 &8.61 36.30 0.8 200 185 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C1l-190f213
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 525
! Pl 1 A A A A
v A o A i N [T RN ‘ o
350 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1ed30.08 46.63 68.20 -22.17 53.47 38.60 12.80 58.93 0.89 - -- PEAK 1 1ed30.08 45.55 68.20 -22.65 52.99 38.60 12.60 58.93 0.89 - -- PEAK
2 15720.08 46.80 74.00 -27.20 51.27 38.12 15.13 58.65 0.93 - -- PEAK 1 15720.08 46.35 74.0@ -27.65 50.82 38.12 15.13 5B.65 @.93 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C1-200f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
14.47G A6 54 AVG 54
55 55
~14.5G
e o 30 L EEES el
Av
9 115 115
141 1476, 14482, 14488, 1494, 14500 14mn 1476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Ste : BOHISHY Ste: BHISH
Condition: AVG 54 3n BBHA 9120 D 91200-82034 HORTZONTAL Condition: AVG 54 3 BBHA 9120 D 91200-82034 VERTICAL
mLeveI{dBqu) meeI{dBnWm)
1225 135
s 115
00 700
17.7G A6 54 AVG 54
55 55
~18G I NTT S I T I
Av
9 115 115

17700 17780, 17820, 17880, 17940, 18000
Frequency (MHz)

Site & O3CHIS-HY
Condition: AVG 54 3n BBHA 9120 D 91260-B2294 HORIZONTAL

17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz)

Site ¢ O3CHIS-HY
Condition: AVG 54 3n BBRA 9120 0 91260-B2294 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Cl-210f213




ssamonias. FCC RADIO TEST REPORT

Report No. : FR401125D

Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 e o B B L e PEAR(UNI)
1
52.5 52.5
IV g
350 350
175 175
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5138.76 57.41 74.60 -16.59 52.28 3315 G8.41 36.35 . 397 81 PEAK 1 5158.00 110.87 ------ ------ 185.70 33.07 B.44 36.34 0.0 397 81 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
%0 ] 0
175 175
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.91 49.17 54.80 -4.83 43.91 3320 G8.41 36.35 .08 397 81 AVERAGE 1 5168.00 164,49 ------ ------ 99.34 3385 8.4 36.34 .00 397 81 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Cl-220f213




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
87.5 875
700 L e B B o L e PEAR(UNI)
1
52.5 52.5
RIS T IATREME Y Iy Ayl
350 350,
175 175
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5147.86 61.38 74.60 -12.78 56.05 3319 8.41 36.35 Q.08 360 281 PEAK 1 5188.00 115.67 ------ ------ 199.88 33.18 B8.43 36.34 0.0 360 281 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
1 AVG_54
525 525
350 350,
175 175
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5147.25 51.33 54.80 -2.67 46.08 3319 8.41 36.35 0.8 360 281 AVERAGE 1 5158.00 167.11 ------ ------ 181.96 33.85 8.4 36.34 0.0 300 281 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-230f213

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Vertical
14ﬂLtwel{liBll\mn)
1225
85
EAK(UNI) EAK(UNI)
[ 700 LA L1 | ] [
AVG_54 AVG_54
525 7
4 A Ak A
i et ot A
350
Peak
115
Avg
18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
: Vode i 4
Linit Read  Ant Cable Preamp  Aux APos  TPos
Line Margin Level Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 10368.08 45.84 68.20 -22.36 53.36 38.60 -- PEAK 1 1030.08 45.57 68.20 -22.63 53.89 38.60 11.94 58.94 0.8 - -- PEAK
2 15540.08 45.86 74.00 -28.14 50.44 38.86 -- PEAK 1 15540.08 45.80 74.00 -28.14 50.44 38.86 15.82 58.55 @.89 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 Cl-240f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
0 S Slls S e 30 e ==
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4 lode 4
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G "Sl:ll""“—*“—r MMMMWWWMW% J;AWWMMWWM i |
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4 lode 4

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Cl-250f213




ssamonias. FCC RADIO TEST REPORT Report No. : FR401125D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT20_CH40_Full RU_5200MHz

ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 [t et S I S [ L BEARLINI
1
52.5 52.5
4 “v i o ! W b Jl v
0 350 R it
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514931 58.44 74.60 -15.5 53.18 33.20 8.41 36.35 Q.08 460 67 PEAK 1 5208.00 111.78 ------ ------ 186.59 33.08 B8.45 36.34 0.0 400 67 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
350 350
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.10 45.90 54.60 -5.10 43.64 33.20 8.41 36.35 Q.08 460 67 AVERAGE 1 5208.00 165.47 ------ ------ 108.34 33.02 B8.45 36.34 0.0 400 67 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-26o0f 213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
oV
75
PEAK_BE 74
0.0
7 A 1
P s o LT PRy
3,
17!
Peak Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5362.80 49.72 74.60 -24.28 44.58 32.87 8.58 36.31 0.0@ 460 67 PEAK
o Level {dBuVim)
1225
75
0.0 l.A
v\(\ AVG_BE 54
52! Wy
i
350
17!
Avg Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5352.81 41.83 54.60 -12.97 35.88 32.89 8.57 36.31 .08 460 67 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-270f 213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

5
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH40_Full RU_5200MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050 1050
87.5 875
700 [t et I W N e S 1 L BEARLINI
52.5 52.5
v bt b M i
350 350
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.94 61.98 74.60 -12.82 56.72 33.20 8.41 36.35 Q.08 200 180 PEAK 1 5208.00 114,85 ------ ------ 188.92 33.82 B8.45 36.34 0.0 200 188 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 M 525
350 350
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.94 52,82 54.80 -1.98 46.76 33.20 8.41 36.35 0.8 200 180 AVERAGE 1 5208.00 167.93 ------ ------ 182.82 33.08 B8.45 36.34 0.08 200 180 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-28o0f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
o |
PEAK_BE 74
0.0 W
5 %MWWM TN T
3,
17!
Peak Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 542,47 50.82 74.60 -23.18 45.71 32.80 G8.61 36.30 Q.08 200 180 PEAK
o Level {dBuVim)
1225
1050 WW]
75
0.0
VL\(\,W AVG_BE 54
52! g
S S O
350
17!
Avg Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:@.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5360.10 43.03 54.60 -18.97 37.88 32.88 8.58 36.31 0.8 200 180 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-29o0f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
25 (T - " Z -y 05 ! S P . 2 el
o " i o peapiih e
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 15 Mode 15
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 lede.08 45.16 68.20 -23.64 52.66 38.60 11.96 58.94 0.88 - -- PEAK 1 ledo.0@ 45.82 68.20 -22.38 53.32 38.60 11.95 58.94 0.88 - -- PEAK
2 15600.08 46.30 74.00 -27.70 56.91 38.80 15.86 58.58 0.91 - -- PEAK 1 156@0.08 45.50 74.0@ -28.50 50.11 38.80 15.86 58.58 @.91 - -- PEAK
TEL: 886-3-327-0868 Page Number : C1-300f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 R T 350 e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 5 lode 15
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G R N R S T .
Av
9 115 115
17100 11160, 17820, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 5 lode 15

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1l-310f213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 y
1050 1050
87.5 875
700 700 PEAK{UNI)
1
SZ‘SWMMMWMWWWW 52‘5
350 350
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.75 55.49 74.60 -18.51 50.23 33.20 G8.41 36.35 Q.08 368 277 PEAK 1 5248.80 115.58 ------ ------ 118.35 33.08 B8.48 36.33 0.0 368 277 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 1 525
350 350
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.00 46.48 54.80 -7.52 41.23 3319 8.41 36.35 0.8 368 277 AVERAGE 1 5248.00 168.42 ------ ------ 183.26 33.08 B8.49 36.33 0.0 368 277 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-320f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
W5 [
PEAK_BE_74|
700 L\.Ml —
MA’W\MM 1
52. e AR AN bl
3,
17!
Peak Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5357.88 54.78 74.60 -19.22 49.63 32.88 8.5% 36.31 Q.08 368 277 PEAK
o Level {dBuVim)
1225
10507y l
75
0.0 m
W\w AVG_BE 54
52, iy 1
[ ORI oY VA -
3,
17!
Avg Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5400.89 45.81 54.60 -8.19 40.76 32.80 &8.61 36.30 0.8 368 277 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-330f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
" Aot s
350 350
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5147.00 58.67 74.60 -15.33 53.42 3319 8.41 36.35 0.8 380 355 PEAK 1 5248.00 116,68 ------ ------ 1146 33.08 8.47 36.33 0.0 300 355 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 f 525
%0 ] 54
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.25 48.73 54.80 -5.27 43.48 3319 8.41 36.35 0.8 380 355 AVERAGE 1 5248.00 110.56 ------ ------ 185.40 33.08 B8.49 36.33 0.08 300 355 AVERAGE
TEL: 886-3-327-0868 Page Number : C1l-340f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
75 %v‘
M PEAK_BE 74
700 rva'
W’W’w Mﬂ
52! ek e
3,
17!
Peak Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535120 59.42 74.60 -14.58 54.26 3299 8.57 36.31 0.8 380 355 PEAK
o Level {dBuVim)
1225
o5V
75
0.0 \/\\
0. " ‘ AVG_BE 54
M T S
350
17!
Avg Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:@.680kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535144 47.98 54.60 -6.18 42.74 3299 8.57 36.31 0.8 380 355 AVERAGE
TEL: 886-3-327-0868 Page Number : Cl-350f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 1 525 1
Lt -k . himnsd s g s e bbbty bigsagfgrmstntil
a6 ) 380!
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode i 6 Mode i 6
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 led3e.08 45.82 68.20 -22.38 53.26 38.60 12.80 58.93 0.89 - -- PEAK 1 ledge.0@ 45.75 68.20 -22.45 53.19 38.60 12.60 58.93 0.89 - -- PEAK
2 15720.08 46.26 74.00 -27.74 56.73 38.12 15.13 5B.65 0.93 - -- PEAK 1 15720.08 46.73 74.00 -27.27 51.28 38.12 15.13 5B.65 @.93 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C1-360f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLevel{dB||\M|n) : HLwel{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
350 e 350 e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 6 lode 6
: HLevel{dB||\M|n) : HLwel{dBnWm)
1225 1225
18 15
100 00
17.7G AG_54 ANG 54
525 525
~18G R S N R N
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 6 lode 6
TEL: 886-3-327-0868 Page Number 1 C1-370f213

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR401125D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full RU_5190MHz

ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 [t et S W N S 15 L BEALUAI
1
52.5 52.5
ety At ety el Vet
0 [ AL T
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514532 57.35 74.60 -16.65 52.11 3318 &8.41 36.35 .08 460 81 PEAK 1 5198.00 167.34 ------ ------ 182.21 3.2 B.45 36.34 0.0 400 81 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525
%0 " 54
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.94 49.48 54.60 -4.60 4414 3320 8.41 36.35 .08 460 81 AVERAGE 1 5198.00 160.54 ------ ------ 95.39 3385 B.4 36.34 .00 460 81 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-38o0f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

675
\m(ﬂw PEAK_BE_T74,
1.

b At AR

350

Peak

Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535821 47.71 74.60 -26.29 42.56 32.88 8.58 36.31 .08 460 81 PEAK

. Level (dBuVim)

0.0 tr

AVG_BE_54
52!

350

Avg Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.89 39.48 54.60 -14.60 34.24 3299 8.57 36.31 0.0@ 460 81 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C1-39o0f213
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full RU_5190MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK(UNI)
1 i 1
52.5 52.5
o b e Hhgray Aphalia
350 350,
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.10 61.72 74.60 -12.28 56.46 33.20 8.41 36.35 0.8 200 251 PEAK 1 5198.00 110.28 ------ ------ 185.14 33.04 8.4 36.34 0.0 200 251 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
1 AVG_54
525 M 525
350 350
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.10 53.06 54.60 -8.94 47.80 33.20 @8.41 36.35 0.8 200 251 AVERAGE 1 5198.00 162,62 ------ ------ 97.49 3302 B.45 36.34 0.80 200 251 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-40 of 213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
AnE ke A A
10505 \
75
W‘N PEAK_BE 74,
0.0
7 1
B L NPT IR LN I
3,
17!
Peak Blank
5170 5228, 5286, 5344, 5402, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 537010 51.15 74.60 -22.85 46.01 32.86 8.59 36.31 Q.08 200 251 PEAK
4o Level {dBuVim)
1225
105
TNl IIY (]
o
o
00 v
AVG_BE 54
52,
T 1
350
17!
Avg Blank
5170 5228, 5286, 5344, 5402, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.96 41.83 54.60 -12.17 36.67 3299 8.57 36.31 0.8 200 251 AVERAGE
TEL: 886-3-327-0868 Page Number 1 Cl-410f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 7 525 7
1 ol ORI PR i 1 - . ha
ot ot i st iy
350 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Vode 27 tode 17
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 103te.08 44.73 68.20 -23.47 52.24 38.60 11.95 58.94 0.8 - -- PEAK 1 10380.08 44.56 68.20 -23.64 52.67 38.60 11.95 58.94 0.88 - -- PEAK
2 15570.08 46.86 74.00 -27.94 56.66 38.83 15.84 58.57 0.9 - -- PEAK 1 15570.08 46.68 74.00 -27.92 50.68 38.83 15.84 5B.57 0.9 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 Cl-420f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
mLe\'eI{dBlle) 14‘“|Lml{|19||\llln)
105 125
i85 85
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
30 350 I
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 7 lode 17
mLe\'eI{dBlle) 14‘“|Lml{|19||\llln)
105 125
i85 85
100 00
17.7G AG_54 ANG 54
525 525
-~ 1 8 G %5 T P N ) 0 P R o I R s EORI I Lot PR
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 7 lode 17

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Cl-430f213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full RU_5230MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
350 350
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5147.00 57.80 74.60 -16.20 52.55 3319 @8.41 36.35 Q.08 460 76 PEAK 1 5238.00 111.41 ------ ------ 106.28 33.08 B8.47 36.34 0.0 400 76 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 y
87.5 875
0.0 70.0
AVG_54
525 525
350 350
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.50 48.89 54.60 -5.11 43.63 3320 8.41 36.35 .08 460 76 AVERAGE 1 5238.00 163.49 ------ ------ 98.36 33.89 B.47 36.34 0.00 460 76 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-440f 213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
sos.0 4N A
10 l
75 W
PEAK_BE_74|
0. My -
00 ruv
52! Moty - !
o AP Mk I
3,
17!
Peak Blank
5210 5260, 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5377.25 51.42 74.60 -22.5% 46.28 32.85 8.59 36.30 0.0 460 76 PEAK
o Level {dBuVim)
1225
875
700 \ﬁ
%f\ AVG_BE 54
52,
1
350
17!
Avg Blank
5210 5260, 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1535875 42.09 54.60 -11.91 36.93 3299 8.57 36.31 0.8 460 76 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1l-450f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full RU_5230MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK(UNI)
1 ] 1
52.5 52.5
Lratiniondrtd
350 350
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5147.25 61.56 74.60 -12.44 56.31 3319 8.41 36.35 0.8 360 285 PEAK 1 5238.00 112.45 ------ ------ 167.30 33.08 B8.48 36.33 0.00 360 268 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 ol 525
350 350
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.75 5277 54.80 -1.23 47.51 3320 8.41 36.35 Q.08 360 208 AVERAGE 1 5238.00 165.55 ------ ------ loe.40 33.08 B8.48 36.33 0.08 300 268 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-46 of 213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
LAt i
ang T BT,
075 I
W’W PEAK_BE 74
. !
00 I
MW% ol
5! AL AT i s iy
3,
17!
Peak Blank
5210 5260. 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.25 54.22 74.60 -19.78 49.06 32.99 8.57 36.31 Q.08 360 288 PEAK
o Level {dBuVim)
1225
105
R NVWW‘V\
75
0.0 ¥
0. AVG_BE 54
W"""mehlw
350
17!
Avg Blank
5210 5260. 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535250 46.16 54.60 -7.84 41.08 32.99 8.57 36.31 0.8 360 208 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-470of 213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIBII\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 ] 525 7
b s iyl et . il
a6 ) 380!
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Vode i 8 Vode 18
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1046008 44.76 68.20 -23.44 52.21 38.60 11.99 58.93 0.89 - -- PEAK 1 10de0.08 44.69 68.20 -23.51 52.14 38.60 11.99 58.93 @.89 - -- PEAK
2 15698.08 45.83 74.00 -28.17 56.25 38.18 15.11 58.63 0.9 - -- PEAK 1 15690.08 46.16 74.00 -27.99 56.52 38.18 15.11 58.63 @.92 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C1-480f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 e T e 350 e T ey
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 8 lode 8
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~ 18G % HMM—MMMMMMWM %0 MMMMM%MWWM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 8 lode 8

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-49o0f213



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full RU_5210MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
350 350,
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.25 57.94 74.60 -16.86 52.72 33.16 @8.41 36.35 .08 460 80 PEAK 1 5218.00 164,78 ------ ------ 99.58 33.80 B.46 36.34 0.00 460 8@ PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 q
87.5 875
0.0 70.0
1 AVG_54
520 ___“MMI 52‘9
350 350
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.25 50.83 54.80 -3.97 4478 3319 8.41 36.35 .08 460 80 AVERAGE 1 5218.80 97.55 ------ ------ 92.43 3380 B.46 36.34 0.00 460 8@ AVERAGE
TEL: 886-3-327-0868 Page Number : C1-50o0f 213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE 74

e
"WW
52, i 1

T " n

350

Peak

Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5368.65 49.14 74.60 -24.86 44.01 32.86 8.58 36.31 .08 460 80 PEAK

. Level (dBuVim)

.5: ’WVVW)“% AVG BE 54

350

Avg Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:2.700kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.38 40.78 54.60 -13.30 35.54 3299 8.57 36.31 0.8 460 80 AVERAGE

TEL: 886-3-327-0868

Page Number : C1l-510f213
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full RU_5210MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
350 350
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514100 61.44 74.60 -12.56 56.22 3316 8.41 36.35 Q.08 200 264 PEAK 1 5218.00 167.74 ------ ------ 182.61 33.82 B8.45 36.34 0.0 200 264 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
1 AVG_54
525 w 525
350 350,
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.00 52.89 54.80 -1.11 47.65 3318 &8.41 36.35 Q.08 200 264 AVERAGE 1 5218.00 100.85 ------ ------ 94.93 33.80 B.46 36.34 0.80 200 264 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-520f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical

Fundamental

. Level (dBuVim)

1225

1050,

b b
AR AR W‘Wl

75

L’\ PEAK_BE_74|

0. ol

00 MM
1

350

Peak

Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9126D-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5375.61 52.65 74.60 -21.35 47.51 32.85 68.59 36.30 Q.08 200 264 PEAK

. Level (dBuVim)

Wi

. )

AVG_BE_54
52!

35,

Avg Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 9129 D_9120D-82294 VERTICAL
+ RB:1060.080kHz VBW:2.700kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.96 44.87 54.80 -9.13 39.71 3299 8.57 36.31 0.8 200 264 AVERAGE

TEL: 886-3-327-0868

Page Number : C1-530f213
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 ] 525 1 7
n J - v bt . " b ey i
350 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Vode 19 Vode 19
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1p420.08 44.62 68.20 -23.58 52.11 38.60 11.97 58.94 0.8 - -- PEAK 1 led20.08 45.42 68.20 -22.78 52.91 38.68 11.97 58.94 0.8 - -- PEAK
2 15638.08 45.89 74.0@ -28.11 56.45 38.86 15.67 5B.60 0.91 - -- PEAK 1 15630.08 46.61 74.0@ -27.99 50.57 38.86 15.67 5B.60 @.91 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C1l-540f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
0 SIS e 30 SRS =
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 9 lode 19
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
- 18G 5 HMMMM_WMMMMM Tt % P T e B I Mnar |
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 9 lode 19

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-550f213




ssamanas. FCC RADIO TEST REPORT

Report

No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 & 105
75 // 875
700 [Tt | S B B e B U L EAK(UNI
4 ol
& ol hens ot bl " % , R L .
" e st '
17! E
Peak
5000 5054, 5108, 5162, 5216, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5012.69 48.19 74.60 -25.81 43.03 3322 8.3 36.38 0.8 360 259 PEAK 1 5268.00 110.17 ------ ------ 195.82 3298 B8.50 36.33 0.0 360 259 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
75 875
0.0 / 70.0
AVG_54
Rl L.
1 7 L I
340 340
Pt
17! E
Avg
5000 5054, 5108, 5162, 5216, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5148.23 38.72 54.60 -15.28 33.47 3319 8.41 36.35 Q.08 360 259 AVERAGE 1 5268.00 164,71 ------ ------ 99.56 3298 8.50 36.33 0.8 360 259 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-56o0f 213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

W PEAK_BE 74
700
\MM

350

Peak

Blank

5250 5202, 5418, 5460

5334, 5376,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5351.64 48.56 74.00 -25.44 43.48 3299 8.57 36.31 Q.08 360 259 PEAK

. Level (dBuVim)

™

AVG_BE_54
52!

Avg Blank

5250 5202, 5418, 5460

5334, 5376,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:2.510kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5351.64 39.78 54.60 -14.22 34.62 3299 8.57 36.31 0.8 360 259 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C1-570f 213
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, W' 105,
75 / 875
700 M,M [Tt | S B B e B L JHiam EAKUNI!
5L 4. gyt i it bt
350 350 s 0
17! E
Peak
5000 5054, 5108, 5162, 5216, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 514931 45.90 74.60 -25.10 43.64 33.20 G8.41 36.35 Q.08 360 260 PEAK 1 5268.80 111.13 ------ ------ 185.99 3297 B8.50 36.33 0.0 300 260 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
15 15 !
75 875
0.0 ‘/ 70.0
AVG_54
Rl L.
1 -
3500 ] 36 "—"H_‘f —
3 350 ——
17! E
Avg
5000 5054, 5108, 5162, 5216, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 514877 39.67 54.60 -14.33 34.41 3320 8.41 36.35 Q.08 360 260 AVERAGE 1 5268.00 163.87 ------ ------ 98.73 3297 8.50 36.33 0.8 360 260 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-58o0f 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
105027
75
W‘ PEAK_BE 74
. "
00 )
52 o A b N . -y
3,
17!
Peak Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5355.21 49.63 74.60 -24.37 4448 32.89 8.57 36.31 Q.08 360 260 PEAK
4o Level {dBuVim)
1225
105
e
0.0
\ AVG_BE 54
52,
S 1
350
17!
Avg Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RB:1060.080kHz VBW:2.510kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5351.85 40.20 54.60 -13.80 35.84 3299 8.57 36.31 0.8 360 260 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-59of 213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 1 ; 525 1
gt bbb e ke sl y PP T " y A
II:II 380!
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 10520.08 45.11 68.20 -23.69 52.43 38.68 12.63 58.92 0.89 - -- PEAK 1 10520.08 44.75 68.20 -23.45 52.67 38.68 12.63 58.92 0.89 - -- PEAK
2 15780.08 45.41 74.00 -28.59 56.18 37.88 15.17 5B.68 0.9 - -- PEAK 1 15780.08 46.76 74.0@ -27.30 51.39 37.88 15.17 SB.68 0.9 - -- PEAK
TEL: 886-3-327-0868 Page Number : C1-60of213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: 45Le\vel{dﬂu\lnln) : 45Lcwel{dﬂll\nln)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
B e e et 350 e e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
: 45Le\vel{dﬂu\lnln) : 45Lcwel{dﬂll\nln)
1225 1225
18 15
100 00
17.7G AG_54 ANG 54
525 525
~18G WHWMMMMWWMMMM “l i |
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
TEL: 886-3-327-0868 Page Number : Cl-610f213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
/ V
75 875
700 / ,/J [Tt | S B B e [ U LI EAKUNI!
5L ! 52 it o
s e - ; iy s W“”"‘M ¥
R T e
30 3507 A
17! E
Peak
5000 5062, 5124, 5186, 5248, 5310 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5099.82 47.48 74.00 -26.60 42.38 33.00 ©8.3% 36.36 0.8 361 272 PEAK 1 5308.00 169.73 ------ ------ le4.6l 3291 8.53 36.32 0.0 301 272 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105 !
75 875
0.0 ) 70.0
AVG_54
) A ) L .
30 1 30 = 1
P
17! E
Avg
5000 5062, 5124, 5186, 5248, 5310 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5139.81 38.48 54.60 -15.52 33.26 3316 &8.41 36.35 Q.08 361 272 AVERAGE 1 5308.00 163.88 ------ ------ 97.96 32.91 8.5 36.32 0.8 361 272 AVERAGE

TEL: 886-3-327-0868

Page Number 1 Cl-620f213
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

W PEAK_BE 74
1

Al T

350

Peak

Blank

5290 5324, 5426, 5460

5358, 5392,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535460 51.66 74.60 -22.34 46.51 32.89 8.57 36.31 0.8 361 272 PEAK

. Level (dBuVim)

\/\ AVG_BE_54
52!

350

Avg Blank

5290 5324, 5426, 5460

5358, 5392,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:2.510kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5358.52 41.54 54.60 -12.46 36.38 3299 8.57 36.31 0.8 361 272 AVERAGE

TEL: 886-3-327-0868

Page Number : C1l-630f213
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ™ 105
75 875
700 [Tt | S B B e [ U LI EAKUNI!
52! 1 Ll 52 =
et bt i I gl | V0
30 350 I Tt e
17! E
Peak
5000 5062, 5124, 5186, 5248, 5310 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 514911 45.74 74.00 -25.26 43.48 33.20 G8.41 36.35 Q.08 200 254 PEAK 1 5308.00 111.33 ------ ------ 186.21 32.91 8.5 36.32 0.0 200 254 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105 !
75 875
0.0 / 70.0
AVG_54
Rl L.
1 IP—
3500 e 36 _rf [
350 350 e
17! E
Avg
5000 5062, 5124, 5186, 5248, 5310 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.63 39.35 54.60 -14.65 3410 3319 8.41 36.35 0.8 200 254 AVERAGE 1 5308.00 16454 ------ ------ 99.42 3291 8.5 36.32 0.8 200 254 AVERAGE

TEL: 886-3-327-0868

Page Number 1 Cl-64o0f213
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
PIY raet
o\
W"w\\ PEAK_BE 74
0.0
o W
T TP TN WY T e ]
3,
17!
Peak Blank
5290 5324, 5358, 5302, 5426, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.81 51.50 74.60 -22.50 46.34 3299 8.57 36.31 0.8 200 254 PEAK
o Level {dBuVim)
1225
N [_\J
0.0 k
AVG_BE 54
52,
.
3,
17!
Avg Blank
5290 5324, 5358, 5302, 5426, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535018 42.77 54.60 -11.23 37.61 3299 8.57 36.31 Q.08 200 254 AVERAGE
TEL: 886-3-327-0868 Page Number : C1l-650f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 T 7 525 1 7]
- - s Aot |t g - i
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 106ee.08 46.16 74.00 -27.84 53.88 39.80 12.67 58.88 0.89 - -- PEAK 1 106@0.08 45.15 74.00 -28.85 52.67 39.80 12.67 5B.88 0.89 - -- PEAK
2 15900.08 45.89 74.00 -28.11 56.54 37.99 15.24 58.75 0.9 - -- PEAK 1 1590.08 46.92 74.00 -27.68 51.57 37.%9 15.24 58.75 0.9 - -- PEAK
TEL: 886-3-327-0868 Page Number : C1-66of 213
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